AWTA ProDUCT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing
A.B.N. 43 006 014 106
1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O. Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

CLI ENT : TOPDECK | NTERNATI ONAL PTY LTD TEST NUMBER : 7-598783- AN
T/ A TOPDECK FLOORI NG | SSUE DATE : 05/08/2014
1/ 14 CHURCH LL STREET PRI NT DATE : 18/08/2014

SI LVERWATER NSW 2128

SAMPLE DESCRIPTION Cients Ref: "Prine Registered Enbossed 12.3nm
9901- 10 Series"
Lam nated fl ooring
Col our tested: Line, various colours available
Appr oxi mat e Thi ckness: 12.3nm

Mat eri al Specification:

Cl ear paper cellul ose wear |ayer inpregnated wi th al um ni um oxi de and

nel ani ne/ phot ogr aphi ¢ decorative |ayer, HDF core inpregnated with nel anm ne,
re-cycl ed paper base inpregnated with el am ne, paraffin waxed | ocking
joints Nom nal total density: 850g/cn8 +/-20g/cnB

AS| SO 9239. 1- 2003 Reaction to Fire Tests for Floorings
Det erm nati on of the Burning Behavi our
using a Radi ant Heat Source

Date of sanple arrival: 08/ 07/ 2014
Dat e test ed: 04/ 08/ 2014
Resul t s: CHF Val ue
1 2 3 Mean
Lengt h 544 4.9 4.9 Dk 1 kW n2
W dt h 8.9 - - - kW n2
Snmoke Val ue
1 2 3 Mean
Lengt h 7 15 5 6 % mn
W dt h 8 - - - % m n

bservations: @ ow ng

Not e: Sanpl e was conditioned in accordance with BSEN 13238-2001 at a
tenperature of 23+/-2degC and Rel ative Humidity of 50+/-5%for a m ni mum of
48 hours prior to testing

Each speci men was cl anped to a substrate of 6nmfibre reinforced cenent
board prior to testing

The test results relate to the behaviour of the test specinens of a product
under the particular conditions of the test, they are not intended to be the
sole criterion for assessing the potential fire hazard of the product in use
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